15  TRAM 800A/SL MODULE
PN 411080/411024

L+ T 1 e 15-2
Circuit BoardsS.......ovvevvevieiieiiii i 15-2
Exploded View PN 411080-001J .....cccevvvierreccrsesresessacsssescasessessssrscases 15-3
Schematic Diagram PN 411080-001J ......cccooevererereresssserasaressssssasasese 15-5
Parts List PN 411080-001J .....cccccceererenrnienrasensaseesassssecsssscssssssosassnss 15-7
Assembly Revisions PN411080......ccccccteririncarescressscaceserersssscasesesessss 15-10
Exploded View PN 411024-001dJ ....ccccceuvuirnreirnrenrecarosansessssecsssssasnes 15-12
Schematic Diagram PN 411024-001J .....ccccevevererereresssrerasaressssscasese 15-14
Parts List PN 411024-001J .....cccceuceirncenrasenresensecessecsssscssscsssassssases 15-16
Assembly Revisions PN 411024......cccccvctieincerescressscacesesersssacasesesessss 15-19
Page Rev E TRAM 100-850 A & SL MODULES 15-1

404422-065



TRAM 800A/SL MODULE: General

General

Circuit Boards

Details about the circuit boards contained in the Tram 800A/SL
are discussed in later chapters arranged by part number.

Table 15-1. Circuit Board Overview

. Acquisition Module
M;;i ule Il{le)sg Colxﬁ‘iad‘::;eion DAS Module Processor Processor
P gu PCB PCB
Tram 411080-001A-H | 5-leadwire 411068-001 800330-011 | 800210-005
800A
Tram 411080-001J 5-Leadwire 417124-001 801040-002 | 800210-005
800A (Replaced 411068-001)
Tram 411024 001A-H 10-1eadwire 411025-001 800330-012  8B002106-005
80031
Tram 411024-001J 10-Leadwire 417123-001 801040-001 | 800210-005
800SL (Replaced 411025-001)
15-2 TRAM 100-850 A & SL MODULES Page Rev E

404422-065




TRAM B0O0OA/SL MODULE: Exploded View PN 411080-001J

Exploded View PN 411080-001J

1of2

REF

REAR VIEW ITEM 3

DETAIL “A"

/e N

FOLD OYER EDGE OF
ITEM 4 AS SHOMWN.

=
I 2
5 25
W S
=S < v
5 = = 5
= = a w
S= w (= = N
=3 IR = o
=8 & — w o= [y
S35 a o ~ oou v Lo
28 2 ~ ¢ N 25 o ==
< o =2 2 2
e = i e
us ag = 2=
& o
/ 5 & o
a S
£ —/ <7
= (R =
= w
= W =2
= / i )
= — S
~ e
2 w S
B . © S 2 =
,
— 2
bt

REF (43
REF (72

ONE PLACE

HIELD (ITEM 3)

ASSEMBLE ITEM 4 INTO PLACE BEFORE

7 FINGERS
SEE DETAIL “A"
6 PLACES

TORQUE TO
& IN/LB

2 PLACES

SEE DETAIL E

2 PLACES

PLUG INTO ITEM 16 BEFORE
INSTALLING SHIELD ITEM 14

1 FINGER

SEE DETAIL “D*

PART OF ITEM 44

TORQUE TO 7-8 IN/LB

SEE DETAIL C

1.50 LG.

Page Rev E TRAM 100-850 A & SL MODULES 15-3
404422-065



PN 411080-001J

iew

Exploded V

TRAM 800A/SL MODULE

2o0f2

4IONASNVHL 3dNSSI¥d

N4

4013141834 V1A 090

EETRIER:REN]

dind

ATEWISSY d3LdY
SINY1d 3S3IHL 40 H3IHLIF
Ay3dE LON LSNA_$9 WILI
dvdm 311 40 AvaH 310N

OLLYWIHIS OILVWNNINd

ATENIASSY SV

NVLIA 4ITINISSY

a mvL3a

H0123INNGD

OILVANING deN

3SoH

e

QT04INYA ﬁ

Il
|
|

JATVA HIFHD

HIDINCSNYHL UNSSIHd

ONINILHSIL 340434 (L3A2vHH) 6S WLl NG

L3INNOYD LSNIVOY

38nL wna

100-69180% N/d
324N0S AYVANODIS ¥
SY d3sN 38 NyO A3dg

18

440 LN3ILYd
38nL wna

| NId oL
JdIM Q3
434 310N

$309Y7d S ®

{dvyum JIL) +9 W3l
(dWNd) 96 WLl 3LVO01

TiyL3g
Q3Tgn3ssy 338

wr oL 271
2r oL 1M
434 310N

4

$309¥1d §

“A131YY¥Yd3S 03ddIHS ONY Q39¥AIVd ¥0

SLIWY3d 33¥dS 41 LINN 3HL HLIM 03ddIHS 38 AYW SW3LI 3S007 6
“LINA HOV3 HLIM /9 W3LI dIHS "8

L

"03ddIHS 9NI3E

LINN 3LYJIONT 0L NOLYYD 40 3QIS NO X089 3LVIddO¥ddY X23HD
"y6/G0€-W/TO0  *NIHIIIZNNIASINNSSYINZ

TSMOTT04 SY ‘SZ WALI 139v7 WUVA

(LYYHD HOLIMS Ol ¥343¥) "3ILON 13A31 L1InQ0¥d

33S "NOILYHNOIINOD HOV3 Y04 3AYW 38 LSNW ONILLIIS HILIMS "%
“1N0 301S 3AYONOJ 03TTVLSNI 38 LSNW YIHSYM A3IAYND "€

“€T W3LI NO 4400NVLS ONOD3IS 40 30ISNI

3HL 0L ATLSYT ONY ¥OLI3INNDD LINDYID X374 (0E WILI) 82d
LINdNT OSI-NON GNIHI8 NIHL €T WILI NO J40ANVLS 1S¥Id 40
30ISNT 3HL 0L 031n0Y 38 0L ¥¥ WILT 378¥D AYLIIWIXO 3S7Nd
"03T9W3SSY NIHM 2T WILI NO HOLO3INNOD ONILYW ONOA3E QNILX3
LSNW SNId "2T WILI OLNI 3QIS NId ¥3INOT L¥3ISNI T

fS3L0N

4 IvLaa

3 Tiviad

$30v7d ¢ e

Page Rev E

TRAM 100-850 A & SL MODULES

15-4

404422-065



TRAM BOOA/SL MODULE: Schematic Diagram PN 411080-001J

Schematic Diagram

PN 411080-001J

1of2
LI L2
A YALVE VALVE A
z g
[w4ap2] [wW5P4 |
ABJ2 ABJ4
A9
A5 0 hd A8
ADSASSY FAN 2 % NIBP olal we BI
PCB <T| << PcB || PUMP
| =
A2 ASJI
A2J3 A2J4
L1l
L]
<
c TABBRD A2
K Al
NoN-150  [9f8] wa  |a|x MAIN ] i AL P POWER/10 =
- INPUT ol gl PR%CC%SSOR N %3 PCB 2
LLE
<
A2J1
AT
AT
LéE§L<3 CKT BRD
A4J2
AsJI
A6
INTERCONNECT
BRD
ABJ2
W3P2
[p‘
L W3
ABJ2 AGJ2
| WHT R | DETECTOR ANODE | 8 DETECTOR ANODE [
o WHT - o DETECTOR RTN 5 9 DETECTOR RTN 5
3 ID RESISTOR COM |5 5 ID RESISTOR COM | 5
W4P2 LI LED ANODES 20 LED ANODES 20
4 8 30 BIN PROBES 4 4 & 30 BIN PROBES 4
A8J4 5 ID RESISTOR #2 5 3 ID RESISTOR #2 5
| WHT R s ID RESISTOR # 5 5 ID RESISTOR # 5
> WHT _ LED ANODES 300 LED ANCDES 300
. BIN PROBES . 6 BIN PROBES .
W5P 4 L2 g RED.CATHODE 8 5 RED CATHODE s
9 IR CATHODE 9 | IR CATHODE 9
ABJ3 0 NOT USED o NOT USED 0
| |_RED N L L | W3PI
2 BLK _ ABJI A4J2 W3P2
W6P| Bl
DLK TXD+ | DEFIB SYNC ECG |
DLK TXD- 2 GND 2
DLK RXD+ 3 MARKER OUT 3
DLK RXD- 4 MARKER IN 4
PWRRTN 5 AGND 5
SENSE QUT s ARTERIAL BP 6
+16 5V 7 SHIELD
PWRBUS 8
SHIELD | A3J2
A3JI
Page Rev E TRAM 100-850 A & SL MODULES

404422-065




TRAM BOOA/SL MODULE: Schematic Diagram PN 411080-001J

2 of 2
A2J5 AlJ2 A3J3 A2J2
AGND ] | | ARTEBP | | | pwrBUS | | NC |
XMIT EN® SYNC ECGRTN |, > [PWRBUS > o [NC >
A2 BP2 +16 5V NC
SYNC ECG RTN A% 3 3 3 3 3 3
SYNC ECGUOMY/Y) 4 [BYNCECGUOMI/VI] 4 [=Esv 2 4 [LGhD 2
A4 BP3 PWRRTN NC
MOD DATA CLKx* 5 5 5 5 5 5
AS BP4 PWRRTN GND
MOD DATA IN AG 6 6 6 6 6 6
MOD DATA OUT > | TRce/Eca] - > | DLK RxD+ 2 - [ne 2
MOD DATA L CH= A7 s [TRCI/ECGII s 5 [DLKRXD- s s 6D s
BPS A8 o |[RESP/ECGV 5 |DLK TXD+ 3 5 LNC 5
NC ﬁ?o o [ SPARE o lo | LK TXD- o o [N o
GND N i [SBARE ! i [DSYNC oUT ! I !
BKPLANE 1D a2 12 [ACND 12 12 [-SND 12 12 [-CND 12
NC 5 [=12.8 ANALOG |5 |5 [MARKER RTN 5 5 [N 5
NC v 14 [-ACND 14 14 [-SHD 14 14 [-NE 14
AGND Al4 | [+28 ANALoe | ¢ 15 [SPARE 5 15 [NC s
ART BP é‘f | +5 0 ANALOG |2 o [SPARE e e [LNC e
MOD ENABLE o 17 [50RTN - 1> [DSYNC ECE - 17 [LNC -
BP2 8 -5 O ANALOG 18 8 AGND 18 '8 NC 18
16 5V B3 5 [ 5 ORTN IS |5 | BUF ART BP IS 15 [ NC IS
B4 XMIT EN* AGND NC
PWRBUS B5 20 20 20 20 20 20
TRC2/ECGI Be 2| MOD ENABLE 21 L | 2| NC 2]
TRCI/ECGII 57 oo | MOD DATA CLKx ] 5, wap2 25 | GND 25
RESP/ECGY 23 MOD DATA IN 23 23 NC 23
NC ae 24 [GND 24 il 24 [-CND 24
8P4 89 MOD DATA OUT PWR LED NC
+5V Bl 57 | MOD DATA LCH* | 52 3 [ SPARE oz 57 | _OPER/TEST+ |52
BI2 BKPLANE 1D GND PA7
NC 28 28 4 24 28 28
BIS +5V SLOW/FASTx*
NC 29 29 e — 29 29
BI4 +5V BOOT PAG
AGND 30 %0 W2P3 W2PI %0 30
815 3| |5V 3 3| | -GND 3
ALl 32 | SPARL 32 32| -BAS 32
33|50V 33 33| GND 33
34 | PWRRTN 34 x4 _PA4 34
35 [PWRRTN 35 35 [ PAR/LCDx 35
36|63V 36 36| LAS 36
— — 37|63V 37 37 | -GND 37
| PWRBUS | 25| SPARE 38 1| PA2 28
> | PWRRTN > 1o [ PWRBUS 39 2| GND 25
PWRBUS PWRBUS PAl
3 3 40 40 40 40
7 [[PwRRTN 2 | | .PwRBUS | 41 -MINXRESET* | 4
5 NIBP P7 5 WIP| WIP2 > PWRRTN 2 42| PAC 42
2 [SPARE M 5 | PWRBUS 5 43| PULSE 43
7 NIBP P6 7 4 PWRRTN 4 44| OBF=* 44
s |3y s . [NIBP P7 s 45 | _INT DET 45
o [ NIBPPS 5 2 [sPaRe : 45 |_ACKx 4
o [GND o | PWRBUS | - [nEP Pe - 47|_CALIB OK 47
W [NBP P4 I > | PwRBUS > g |r12v sw M 45| |BF 48
1> | _FANENBL* 2 5 [PWRRTN N 5 | NiBP PS5 5 49| SPARE 49
13 [ NIBP P3 3 2 [[PwRRTN a4 o [H2v sw i 50| _STB* 50
12 [ NIBP ENBL=* - < [ SPARE < e INEENED 0 5, [Las -
s [_NIBP P2 s : [sPaRe : 1> [SPARE 12 5o [ _NC o
16 [NIBP 10x e > [chD 2 15 [NBP P> 5 53 [ NOPRE 53
15 [ NIBP PI - & | DASGTXD s 14 [NIBP ENBLx 4 54 [ RxDx 24
\s | _NIBP RD 8 5 |[GND 5 s [ NBP P2 s =5 | _PRB OFF .
o [ _NIBP PO s o | _DAS GRXD o e [NBP rox e 56| _NC 56
20 [NIBP WRx 20 g o2 I 17 |-NIBP P 17 57 | LO SAT 57
5, [LNIBP SELG 5 1> |_DAS GDEN* 2 15 [NIBP RDx 8 Sg |15 0 ANALGG | 1g
5o [ NIBP SELI o 5[5 5 5 [NIBP PO o So[ 5 ORTN 59
14 | _DAS ENBL~ A oo [ NIBP wRx 50 aol_—5 0 ANALOG |2
A2 4 ASJI 2| NIBP SELO 2 5l +5V 6l
A9J2 A2J3 NIBP SELI 52 +5V &2
22 s 22 5
23 =% 23 63 [-GND 63
24 (13 24 64 -CND 64
A5J3 ABP3 A4Jl A2J1
15-6 TRAM 100-850 A & SL MODULES Page Rev E

404422-065



TRAM 800A/SL MODULE: Parts List PN 411080-001J

Parts List

PN 411080-001J

Item D‘::f;;‘:‘:f:n Parts List Part Number | Qty
1 Cover, Module 400895-001 1
2 Frame 400982-001 | 1
3 Shield, Top 401679-001 | 1
4 Shield, Bottom 401679-002 | 1
5 A9 800 Acquisition Module, 5-Lead 417124001 | 1
6 Front Bezel, Lower 401105004 | 1
7 A5 Fan PCB , 403549-002 | 1
8 Trim, Rubber, Front Beael 404620-001 | 1
9 Mounting Strap, Trim 404621-001 | 1
10 | Al Power Supply PCB 401309-002 | 1
12 A2 Module Processor PCB 800210-005 1
13 Circuit Board/Bezel Mount 404762-001 1
14 Shield, Pulse Oximetry PCB 401680-001 | 1
15 Plate, Chass:ls Ground, Bottom/Front 402317-001 1
16 | A4 Pulse Oximetry PCB 401189-001 | 1
17 Plate, Chassis Ground, Rear 404680-002 | 1
19 Spring, Compressxon 402315-001 | 2
20 Screw, Power Supply PCB Mounting, SST, 4-40 402214-001 | 4
21 Label, Model/Serial Number 404525-006 1
22 | A7 Power Indicator PCB 403170-008 | 1
23 Spring, Chassis Ground, Rear 403741-001 | AR
24 Screw, FLH, 100", Phillips, SST, 4-40x 3/16 4505-406 6
25 Nut, Hex, 4-40 4521-304 | 2
26 Screw, BDGH, Phillips. 4-40 x 3/16 45074-406 | 18
27 Screw, BDGH, Phillips, 4-40 x 1-3/8 45074-438 | 2
28 Spacer, Male/Female, 4-40 x 0.875 4656-414 2
29 Screw, 4-40 x 7/8 404069-001 | 2
30 | A3 Non-Isolated Input PCB 401315-002 | 1
31 Carton, Shipping 404211-003 | 1
32 Foam Insert 404211004 | 2
33 Screw, BDGH, Phillips, 4-40 x 5/8 45074-420 | 2
34 Screw, BDGH, Phillips, 4-40 x 3/4 45074-424 | 4
35 | A6 Interconnect PCB 800006-001 | 1
36 Insulator, Bottom Shield 404188-001 2
38 Screw, BDGH, Phillips, 4-40 x 3/8 45074-412 | 2
39 Washer, Pulse Oximetry Connector 4550-250 1
40 Screw, FLH, Phillips, SST, 4-40x 3/8 | 4505412 2
41 Tram 100 - 850 A and SL Modules Service Manual | 404422065 | 1
42 Adheswe, Diecut, Front Right 415098001 | 1
43 1

Destmatlon]

Screw, PHD, 4-40 x 0.188, Modﬁ‘ed fDetermmed by

409009-001

Page Rev E

TRAM 100-850 A & SL MODULES
404422-065

15-7



TRAM B0OOA/SL MODULE: Parts List PN 411080-001J

Item Dl:::;;e;:;::n Parts List Part Number | Qty
43 Screw, PHD, 4-40 x 0.188, (Determined by 45074-406 1
Destination)
44 W3 Harness Assembly, SpO2 — w/Choke 700091-004 1
45 Pin, Latch 402806-001 2
46 Spring, Flat, SST 405041-001 2
47 Button, Latch 402106-001 1
48 Latch 401682-001 1
49 Spring, Latch 406019-001 2
50 Pin, Latch 406037-001 2
51 Bracket, Power Supply PCB 406254-001 1
b2 B1 Pump Assembly, NBP, w/Harness 408169-002 1
53 AlOQ NBP Valve Assembly 416153-001 1
54 A8 NBP PCB 800316-002 1
55 Bracket, NBP Mounting 404296-001 1
56 Check Valve, 0.125 1D 404675-001 1
57 Tubing, Silastic 401582001 AR
58 Filter. 43 Micron 404679-001 1
59 Grommet, 1/4 Dia, 1/8 High, 1/16 Panel Thickness 404749-001 5
60 Tie Wrap 4535-002 1
63 Screw, PNH, Phillips, SST, 4-40x 3/16 4502-406 2
67 SpO2 Sensor, Adult, Finger, Package of 6 411667-001 1
68 Label, Front, 80081, English (Determined by 411043002 1
Destination)
68 Label, Front, 800A, German (Determined by 411043-003 1
Destination)
68 Label, Front, BOOA, French (Determined by 411043-004 1
Destination)
68 Label, Front, 800A, Swedish (Determined by 411043-005 1
Destination)
68 Label, Front, 800A, Spanish (Determined by 411043-006 1
Destination)
68 Label, Front, 800A, Italian (Determined by 411043-007 1
Destination)
68 Label, Front, 800A, Dutch (Determined by 411043-008 1
Destination)
69 Label, Top, English (Determined by Destination) 411091-009 1
69 Label, Top, German [Determined by Destination) 411091 010 1
69 Label, Top, French (Determined by Destination) 411091-011 1
69 Label, Top, Swedish [Determined by Destination) 411091 012 1
69 Label, Top, Spanish {Determined by Destination} 411091 013 1
69 Label, Top, Italian (Determined by Destination) 411091-014 1
69 Label, Top, Dutch (Determined by Destination) 411091-015 1
70 Label, 60 Hertz (Determined by Destination) 411091-018 1
70 Label, 50 Hertz (Determined by Destination) 411091-019 1
71 Label, Cover, English (Determined by Destination) 411043 016 1
15-8 TRAM 100-850 A & SL MODULES Page Rev E

404422-065



TRAM B0OOA/SL MODULE: Parts List PN 411080-001J

Reference

Item Designation Parts List Part Number | Qty
71 Label, Cover, German [Determined by Destination) 411043-020 1

71 Label, Cover, French (Determined by Destination) 411043-021 1

71 Label, Cover, Swedish [Determined by Destination) 411043022 1

71 Label, Cover, Spanish (Determined by Destination) 411043-023 1

71 Label, Cover, Italian (Determined by Destination) 411043-024 1

71 Label, Cover, International (Determined by 411043-025 1

Destination)

72 Label, TUV (Determined by Destination) 408103-003 1
72 Label, UL Listed (Determined by Destination) 408230-002 i

73 Pl Connector, Header, 64-Pin, w/Ferrites 409203-001 1
74 Adhesive, Diecut. Front Left 415098-002 1
76 Spring, Chassis Ground, Small 414610-001 AR
77 Adhesive, Mylar 415316-001 1

78 Label, CE Mark 408230-008 1
79 PC Post, 2x 7 412062-004 1
80 PC Post, 2x 11 412062-005 1

Page Rev E TRAM 100-850 A & SL MODULES 15-9

404422-065



TRAM 800A/SL MODULE: Assembly Revisions PN 411080

Assembly Revisions

PN 411080

The baseline revision for this assembly is pn 411080-001J. To
convert the parts list back to a previous revision, change all part
numbers, descriptions, and quantities as indicated in the revision

tables given below.

PN 411080-001C

Item Reference Description Revision’s Baseline gty
Designation Part Number | Part Number
5 A9 DAS 800A Module, 10-Lead 411068-001 417124-001 1
11 Label Set, Tram 800A 411043 601 Not lised 1
12 Module Processor PCB 800210-002 800210-005 1
492 Adhesive, Loetite Prism 411 4851 082 415098 001 AR
53 A6 NBP Valve Assembly 413021-001 416153-001 1
54 A8 NBP PCB 800316-001 800316-002 1
63 Screw, Phillips, STT, 4-40 x 3/16 Not Used 4502-406 2
73 Connector, Header 64 pin w/Ferrites | Not Used 409203 001 1
74 Adhesive, Diecut Front Left Not Used 415098-002 1
76 Spring, Chassis Ground, Small Not lised 414610 001 AR
77 Adhesive, Mylar Not Used 415316-001 1
78 Label, CE Mark Not Used 408230-008 1
79 PC Post, 2x 7 Not Used 412062-004 1
80 PC Post 2x 11 Not lised 412062005 1
PN 411080-001D
Ttem | 0% gnation Description Part Nomber | Part Namber | 9
5 A9 DAS 800A Module, 10-Lead 411068-001 417124-001 1
12 Module Processor PCB 800210-002 800210-005 1
42 Adhesive, Loctite Prism 411 4851-082 415098-001 AR
53 AG NBP Valve Assembly 413021-001 416153-001 1
54 A8 NBP PCB 800316-001 800316-002 1
74 Adhesive, Diecut Front Left Not Used 415098-002 1
76 Spring, Chassis Ground, Small Not Used 414610-001 AR
77 Adhesive, Mylar Not Used 415316-001 1
78 Label, CE Mark Not Used 408230-008 1
79 PCPost 2x7 Not Used 412062-004 1
80 PC Post, 2x 11 Not Used 412062-005 1
15-10 TRAM 100-850 A & SL MODULES Page Rev E

404422-065



TRAM 800A/SL MODULE: Assembly Revisions PN 411080

PN 411080-001E

This revision was a documentation change that does not affect this manual.
Refer to pn 411080-001D for changes to the parts list.

PN 411080-001F

Item Reference Description Revision’s Baseline gty
Designation Part Number | Part Number

5 A9 DAS 800A Module, 10-Lead 411068-001 417124-001 1

12 Module Processor PCB 800210-002 800210-005 1

53 A6 NBP Valve Assembly 413021-001 416153-001 1

54 A8 NBP PCB 800316-001 800316-002 1

76 Spring, Chassis Ground, Small Not Used 414610-001 AR

77 Adhesive, Mylar Not Used 415316-001 1

78 Label, CE Mark Not Used 408230-008 1

79 PC Post, 2 x 7 Not Used 412062-004 1

80 PC Post, 2x 11 Not Used 412062-005 1

PN 411080-001G

This revision was a documentation change that does not affect this manual.

Refer to pn 411080-001F for changes to the parts list.

PN 411080-001H

Item Referenf:e Description Revision’s Baseline oty
Designation Part Number | Part Number

5 A9 DAS 800A Module, 10-Lead 411068-001 417124-001

53 A6 NBP Valve Assembly 413021-001 416153-001 1

54 A8 NBP PCB 800316-001 800316-002 1

Page Rev E TRAM 100-850 A & SL MODULES 15-11

404422-065




TRAM B0O0A/SL MODULE: Exploded View PN 411024-001J

Exploded View PN 411024-001J

1of2

u 2
°
8
= .
E o
= E w
g s
o wE
S &3 ~
2T 22 =
Sz22 85 —— =
> = = S
- EEoD =2 S~
- zFzo = - ©wl
[ - == . | o
oz gy = =
=53 E & S a5 z 25
e = a0 [ =
= w ~ [ I
g4 & o o
z w
Wz @ o w Lo
=3 S 2= o=
s o
=3 « S z N E = i Yt
3 o w S < x4
=} ar - o
S = o2
w 2 a e &=
< i \ 25
< o = 2
= = 1 (2 wi
=
- = W =32
B ] =2
- —= 2
g o ’ =
7 =
N
/ ~ ©
Y bt
) E
<
e
ey
2y
2
=
w
3

REF SEE DETAIL B

(SHEET 5)

@ 4 PLACES

7 FINGERS
SEE DETAIL “A"

SEE DETAIL E

2 PLACES

SEE NOTE 2

PLUG INTQ ITEM 16 BEFORE
INSTALLING SHIELD ITEM 14

2 puaces (63)

@ g
o o
2 <
3 =
~ ~

\
\
y,
/ \

SEE DETAIL "D”

PART OF ITEM 44

TORQUE TO 7-8 IN/LB

SEE DETAIL "C”

15-12 TRAM 100-850 A & SL MODULES Page Rev E
404422-065



PN 411024-001J

iew

Exploded V

TRAM 800A/SL MODULE

2o0f2

SILYWAHOS JILYNNANd

ATEW3SSY svq

HIONASNYHL JdNSSIdd

HOL1D14LS83y ¥10 090 @ 27 3ATVA

¥3LT4 INT-NI

dWNd

HO19INNOD
JILYWNING daN

ASOH
38nL vnd

JATYA HIIHD

HIINASNYHL JdNSSIdd

I Nid oL
1 3nA EME e

@ 434 310N

$30V71d & ®

(dvdM 311)
79 WILT ONTH0438 (LINIVYE)
6G WILT NO L3IWWOYD LSNIVIV

N .
h\\; /luu:o INIILYd ﬁ

H012141834 V1A 050 3agnL vnd

4
(dWNd) 99 W3ILI 3L¥I07 Il/////////

ATGWNISSY Y34V
SINYTd ISTHL 40 ¥IHLIT
M¥348 LON LSNW 09 W3LI
d¥dm 311 40 Q¥3H J1ON

TY.L3aq aia1aniassyv

a vLaa

$30v1d 2 .\\\\u\\\\\\n\\\n\

8

Tiyl3d
a3NgN3Issy 33s

434 JLON €30V7d §

v

"A131YdVd3s Q3ddIHS ONY Q3IvA0vd ¥0

SLIWY3d 33VdS 41 LINN 3HL HLIM Q3ddIHS 38 AVW SW3LI 35001
TLINN HOY3 HLIM (MO¥d XIS dIL AX0) £9 W3LI dIHS

"03ddIHS 9NI38

LINN 3L¥JIONT 0L NOLYYD 40 30IS NO X08 31VI¥d0¥ddY AI3H)
“y6/S0E-W/T0 *NIHITIZNNIASONNSSYINZ

ISM0TT04 SY “SZ WILT 138Y7 MUVW

(LYYHD HOLIMS 0L ¥343¥) "3ILON 13A3T 1InA0Yd

33S "NOILYYNIIANOD HOV3 Y04 30vW 39 LSNW INILLIS HOLIMS
"LN0 3QIS 3JAYINOD Q3TTVLSNI 38 LSNW ¥3IHSYM Q3AUND

"€T W3LI NO 440QNYLS ONOD3S 40 3QISNI

3HL OL ATLSYT GNY ¥OLDINNOD LINDYID X314 (0€ WILI) €2d
LINdNI OSI-NON ONIH38 N3IHL ‘€T W3LI NO J1400NVLS LS¥I4 40
3QISNI 3HL 0L Q3Ln0Y 38 OL v¥ WILI 378¥2 AYLIWIXO 3S7Nd
“0378W3SSY NIHM 2T W3LT NO ¥OLI3INNOD UNILYW ONOA3S ON31X3
1SNW SNId 2T WILI OLINI 3QIS NId ¥3IBNOT L¥ISNI

T

T

fS3ILON

4 TIvLad

J vL3d

s30v7d 2 (29)

TRAM 100-850 A & SL MODULES 15-13

Page Rev E

404422-065



TRAM 800A/SL MODULE: Schematic Diagram PN 411024-001J

Schematic Diagram PN 411024-001J

1of2
LI L2
A VALVE VALVE A
B4 g
[ warz | [ w5P4 |
ABJ2 ABJ4
A9
A5 0 0 A8
Pt FAN 3 | s NIBP ©lalwe | BI
PCB <t <t PCB || PUMP
<| |
A9J2 A5J1
A2J3 A2J4
L]
<L
CKTA?BRD A2
Al
NoN-150 |93 we |zl MAIN 1 e AL POWER/10 S
. INPUT |l Sl PR%%IZBSSOR 5 %2 nen 2
L]
<I
A2Jl
A4Jl
A7
si%2
LABELISl= CKT BRD
AdJ2
ABJl
A6
INTERCONNECT
BRD
ABJ2
W3P2
[pl
| W3
A8J2 ABU2
| WHT . | DETECTOR ANODE |, 8 DETECTOR ANODE [,
2 WHT _ P DETECTOR RTN P o | DETECTOR RTN -
3 IDRESISTOR COM | 5 7 IDRESISTOR COM | 5
W4P2 LI LED ANODES 20 LED ANODES 20
4 |L830 BIN PROBES 4 4 L8320 BIN PROBES 4
A8J4 5 ID RESISTOR #2 5 3 ID RESISTOR #2 5
| WHT N hs ID RESISTOR #I ‘ 5 ID RESISTOR # s
2 WHT _ LED ANODES 300 LED ANODES 300
. BIN PROBES . s BIN PROBES 5
w5P4 L2 3 RED.CATHODE 8 > RED CATHODE 8
b IR CATHODE s | IR CATHODE 9
A8J3 [0 |-NOT USED 0 NOT USED |,
| RED . | | W3PI
2 BLK _ A6JI A4J2 W3P2
WEPI BI
DLK TXD+ | DEFIB SYNC ECG[,
DLK TXD- > GND 5
DLK RXD+ 3 MARKER OUT |3
DLK RXD- 4 MARKER IN 4
PWRRTN 5 AGND 5
SENSE OUT é ARTERIAL BP | £
+16 5V 7 SHIELD
PWRBUS g
SHIELD | A3J2
A3JI
15-14 TRAM 100-850 A & SL MODULES Page Rev E

404422-065



TRAM 800A/SL MODULE: Schematic Diagram PN 411024-001J

2 of 2
A2J5 AlJ2 ABJ3 A2J2
AGND ] | | ARTEBP | | | pwrBUS | | NC |
XMIT EN® SYNC ECGRTN |, > [PWRBUS > o [NC >
A2 BP2 +16 5V NC
SYNC ECG RTN A% 3 3 3 3 3 3
SYNC ECGUOMY/Y) 4 [BYNCECGUOMI/VI] 4 [=Esv 2 4 [LGhD 2
A4 BP3 PWRRTN NC
MOD DATA CLKx* 5 5 5 5 5 5
AS BP4 PWRRTN GND
MOD DATA IN AG 6 6 6 6 6 6
MOD DATA OUT > | TRce/Eca] - > | DLK RxD+ > - [ne 2
MOD DATA L CH= A7 s [TRCI/ECGII s 5 [DLKRXD- s s 6D s
BPS A8 o |[RESP/ECGV 5 |DLK TXD+ 3 5 LNC 5
NC ﬁ?o o [ SPARE o lo | LK TXD- o o [N o
GND N i [SBARE ! i [DSYNC oUT ! I !
BKPLANE 1D a2 12 [ACND 12 12 [-SND 12 12 [-CND 12
NC 5 [=12.8 ANALOG |5 15 | MARKER RTN 5 5 [N 5
NC v 14 [-ACND 14 14 [-SHD 14 14 [-NE 14
AGND Al4 | [+28 ANALoe | ¢ 15 [SPARE 5 15 [NC s
ART BP é‘f | +5 0 ANALOG |2 o [SPARE e e [LNC e
MOD ENABLE o 17 [50RTN - 1> [DSYNC ECE - 17 [LNC -
BP2 8 -5 O ANALOG 18 8 AGND 18 '8 NC 18
16 5V B3 5 O RTN BUF ART BP NC
B4 19 T BN 19 9 Fasio 19 19 e 19
PWRBUS g 20 [XMITE 20 20 20 20 20
TRC2/ECGI Be 2| MOD ENABLE 21 2| NC 2]
TRCI/ECGI| 57 20 | MOD DATA CLKx | 5, wap2 25 | GND 25
RESP/ECGY 23 MOD DATA IN 23 23 NC 23
NC ae 24 [GND 24 il 24 [-CND 24
8P4 89 MOD DATA OUT PWR LED NC
+5V Bl 57 | MOD DATA LCH* | 52 3 [ SPARE oz 57 | _OPER/TEST+ |52
BI2 BKPLANE 1D GND PA7
NC 28 28 4 24 28 28
BIS +5V SLOW/FASTx*
NC 29 29 e — 29 29
BI4 +5V BOOT PAG
AGND 30 %0 W2P3 W2PI %0 30
815 3| |5V 3 3| | -GND 3
ALl 32 | SPARL 32 32| -BAS 32
33|50V 33 33| GND 33
34 | PWRRTN 34 x4 _PA4 34
35 [PWRRTN 35 35 [ PAR/LCDx 35
36|63V 36 36| LAS 36
— — 37|63V 37 37 | -GND 37
| PWRBUS | 25| SPARE 38 1| PA2 28
> | PWRRTN > 1o [ PWRBUS 39 2| GND 39
PWRBUS PWRBUS PAl
3 3 40 40 40 40
7 [[PwRRTN 2 | | .PwRBUS | 4) |LMINXRESET* | 4
5 NIBP P7 5 WIP| WIP2 > PWRRTN 2 42| PAC 42
2 [SPARE M 5 | PWRBUS 5 43| PULSE 43
7 NIBP P6 7 4 PWRRTN 4 44| OBF=* 44
s |3y s . [NIBP P7 s 45 | _INT DET 45
o [ NIBPPS 5 2 [sPaRe : 45 |_ACKx 4
o [GND o | PWRBUS | - [nEP Pe - 47|_CALIB OK 47
h ENERIEE: I > | PwRBUS > g |r12v sw M 45| |BF 48
12 | FANENBL* 2 5 [PWRRTN N 5 | NiBP PS5 5 49| SPARE 49
13 [ NIBP P3 5 2 [[PwRRTN a4 o [H2v sw o 50| _STB* 50
12 [ NIBP ENBL=* - < [ SPARE < e INEENED 0 5, [Las -
s [_NIBP P2 s : [sPaRe : 1> [SPARE 2 5o [ _NC o
1o [ NIBP IO« e > [ chD 2 15 [NBP P> 5 53 [ NOPRE 53
1> [NIBP PI - & | DASGTXD s 14 [NIBP ENBLx 4 54 [ RxDx 24
16 | _NIBP RD* 8 5 |_chD 5 s [ NBP P2 s =5 | _PRB OFF .
o [ _NIBP PO o o | _DAS GRXD o o [NBP 10+ A 56| _NC 56
20 [NIBP WRx 20 g o2 I 17 |-NIBP P 17 57 LOSAT 57
5, [LNIBP SELG 5 1> |_DAS GDEN* 2 |5 [ NIBP RDx 8 Sg |15 0 ANALGG | 1g
5o [ NIBP SELI o 5[5 5 5 [NIBP PO o So[ 5 ORTN 59
14 | _DAS ENBL~ A oo [ NIBP wRx 50 aol_—5 0 ANALOG |2
A2 4 ASJI 2| NIBP SELO 2 5l +5V 6l
A9J2 A2J3 NIBP SELI 52 +5V &2
22 s 22 5
23 =% 23 63 [-GND 63
24 (13 24 64 -CND 64
A5J3 ABP3 A4 JI A2J1
Page Rev E TRAM 100-850 A & SL MODULES 15-15

404422-065



TRAM 800A/SL MODULE: Parts List PN 411024-001J

Parts List

PN 411024-001J

Item Dl:::’;;e;:;::n Parts List Part Number | Qty
1 Cover, Module 400895-001 1
2 Frame 400982-001 1
3 Shield, Top 401679-001 1
4 Shield, Bottom 401679-002 1
5 A9 800 Acquisition Module, 10-Lead 417123-001 1
6 Front Bezel. Lower 401105004 | 1
7 A5 Fan PCB 403549-002 | 1
8 Tnm Rubber, Front Bezel 404620-001 1
9 Mounting Strap, Trim 404621-001 | 1
10 Al Power Supply PCB 401309-002 1
12 A2 Module Processor PCB 800210-005 1
13 Circuit Board/Bezel Mount 404762-001 1
14 Shield, Pulse Oximetry PCB 401680-001 | 1
15 Plate, Chassis Ground Battom/Front 402317-001 1
16 | A4 Pulse Oximetry PCB 401189-001 | 1
17 Plate, ChaSS1s Ground Rear 404680-002 1
19 Spring, Compression 402315-001 | 2
20 Screw, Power Supply PCB Mounting, SST, 4-40 402214-001 4
21 Label, Model/Serial Number 404525-006 1
22 A7 Power Indicator PCB 403170-008 1
23 . Spring, Chassis Ground, Rear 403741-001 @ AR
24 Screw, FLH, 100°, Phﬂhps 85T 4403 f 16 4505-406 6
25 Nut, Hex, 4. 40 ‘ 4521-304 2
26 Screw. BDGH, Phﬂhps 440x3/16 45074-406 7
27 Screw, BDGH, Phillips, 4-40 x 1-3/8 45074-438 2
28 Spacer, Male/Female, 4-40 x 0.875 4656-414 2
29 Screw, 4-40x 7/8 404069-001 2
30 A3 Non-Isolated Input PCB 401315-002 1
31 Carton, Shipping ‘ 404211-003 | 1
32 Foam Insert 404211-004 2
33 Screw, BDGH, Phxlhps, 440 x5/8 45074-420 2
34 Screw, BDGH, Phﬂhps 4-40x3/4 45074-424 4
35 | A6 Interconnect PCB 800006-001 | 1
36 Insulator, Bottom Shield 404188-001 2
38 Screw, BDGH, Phillips, 4-40 x 3/8 45074-412 2
39 Washer, Pulse Oximetry Connector 4550-250 1
40 Screw, FLH, Phillips, SST, 4-40 x 3/8 2

B
i

B
N

Tram 100 - 850 A and SL Mcsdules Service
Manual
Adhesive, Diecut, Front nght

4505-412

404422-065
415098-010

" &

15-16

TRAM 100-850 A & SL MODULES
404422-065

Page Rev E



TRAM B0OOA/SL MODULE: Parts List PN 411024-001J

Item Dl:::;;e;:;::n Parts List Part Number | Qty
43 Screw, PHD, 4-40 x 0.188, Modified (Determined by 409009-001 1
Destination)
43 Screw, PHD, 4-40 x 0.188, (Determined by 45074-406 1
Destination)
44 Harness Assembly, SpO2 — w/Choke 700091-004 1
45 Pin, Latch 402806-001 0
47 Button, Latch 402106-001 2
48 Latch 401682-001 2
49 Spring, Latch 406019-001 2
50 Pin, Latch 406037-001 2
51 Bracket, Power Supply PCB 406254-001 1
b2 B1 Pump Assembly, NBP, w/Harness 408169-002 1
53 AlOQ NBP Valve Assembly 416153-001 1
54 A8 NBP PCB 800316-002 1
55 Bracket, NBP Mounting 404296-001 1
56 Check Valve, 0.125 1D 404675-001 1
57 Tubing, Silastic 401582001 AR
58 Filter. 43 Micron 404679-001 1
59 Grommet, 1/4 Dia, 1/8 High, 1/16 Panel Thickness 404749-001 5
60 Tie Wrap 4535-002 1
63 Screw, PNH, Phillips, SST, 4-40x 3/16 4502-406 2
67 SpO2 Sensor, Adult, Finger, Package of 6 411667-001 1
68 Label, Front, 80081, English (Determined by 411091.-002 1
Destination)
68 Label, Front, 800SL, German (Determined by 411091-003 1
Destination)
68 Label, Front, 8008L, French {Determined by 411091.-004 1
Destination)
68 Label, Front, 800SL Swedish [(Determined by 411091-005 1
Destination)
68 Label, Front, 800SL, Spanish (Determined by 411091-006 1
Destination)
68 Label, Front, 800SL, Italian (Determined by 411091-007 1
Destination)
68 Label, Front, 800SL, Dutch (Determined by 411091-008 1
Destination)
69 Label, Top, English (Determined by Destination) 411091-009 1
69 Label, Top, German [Determined by Destination) 411091 010 1
69 Label, Top, French (Determined by Destination) 411091-011 1
69 Label, Top, Swedish [Determined by Destination) 411091 012 1
69 Label, Top, Spanish {Determined by Destination} 411091 013 1
69 Label, Top, Italian (Determined by Destination) 411091-014 1
69 Label, Top, Dutch (Determined by Destination) 411091-015 1
70 Label, 60 Hertz (Determined by Destination) 411091-018 1
70 Label, 50 Hertz (Determined by Destination) 411091-019 1

[ 71 1 { Label, Cover, English (Determined by Destination) I 411091 016 1

Page Rev E

TRAM 100-850 A & SL MODULES
404422-065

15-17



TRAM B0OOA/SL MODULE: Parts List PN 411024-001J

Reference

Item Designation Parts List Part Number | Qty
71 Label, Cover, German [Determined by Destination) 411091-020 1

71 Label, Cover, French (Determined by Destination) 411091-021 1

71 Label, Cover, Swedish [Determined by Destination) 411091.-022 1

71 Label, Cover, Spanish (Determined by Destination) 411091-023 1

71 Label, Cover, Italian (Determined by Destination) 411091-024 1

71 Label, Cover, International (Determined by 411091-025 1

Destination)

72 Label, TUV (Determined by Destination) 408103-003 1
72 Label, UL Listed (Determined by Destination) 408230-002 i

73 Pl Connector, Header, 64-Pin, w/Ferrites 409203-001 1
74 Adhesive, Diecut. Front Left 415098-002 1
76 Spring, Chassis Ground, Small 414610-001 AR
77 Adhesive, Mylar 415316-001 1

78 Label, CE Mark 408230-008 1
79 PC Post, 2x 7 412062-004 1
80 PC Post, 2x 11 412062-005 1

15-18 TRAM 100-850 A & SL MODULES Page Rev E

404422-065



TRAM 800A/SL MODULE: Assembly Revisions PN 411024

Assembly Revisions

PN 411024

The baseline revision for this assembly is pn 411024-001J. To
convert the parts list back to a previous revision, change all part
numbers, descriptions, and quantities as indicated in the revision

tables given below.

PN 411024-001B

Reference

Revision’s

Baseline

Item Designation Description Part Number | Part Number gty
5 A9 DAS 800SL Module, 10-Lead 411025-001 417123-001 1
11 Label Set, Tram 800SL 411091 601 Not lised 1
12 Module Processor PCB 800210-002 800210-005 1
492 Adhesive, Loetite Prism 411 4851 082 415098 001 AR
53 A6 NBP Valve Assembly 413021-001 416153-001 1
54 A8 NBP PCB 800316-001 800316-002 1
63 Screw, Phillips, STT, 4-40 x 3/16 Not Used 4502-406 2
73 Connector, Header 64 pin w/Ferrites | Not Used 409203 001 1
74 Adhesive, Diecut Front Left Not Used 415098-002 1
76 Spring, Chassis Ground, Small Not lised 414610 001 AR
77 Adhesive, Mylar Not Used 415316-001 1
78 Label, CE Mark Not Used 408230-008 1
79 PC Post, 2x 7 Not Used 412062-004 1
80 PC Post 2x 11 Not lised 412062005 1
PN 411024-001C
Ttem | 0% gnation Description Part Nomber | Part Namber | 9
5 A9 DAS 800SL Module, 10-Lead 411025-001 417123-001 1
12 Module Processor PCB 800210-002 800210-005 1
53 A6 NBP Valve Assembly 413021-001 416153-001 1
54 A8 NBP PCB 800316-001 800316-002 1
42 Adhesive, Loctite Prism 411 4851-082 415098-001 AR
74 Adhesive, Diecut Front Left Not Used 415098-002 1
76 Spring, Chassis Ground, Small Not Used 414610-001 AR
77 Adhesive, Mylar Not Used 415316-001 1
78 Label, CE Mark Not Used 408230-008 1
79 PCPost 2x7 Not Used 412062-004 1
80 PC Post, 2x 11 Not Used 412062-005 1
Page Rev E TRAM 100-850 A & SL MODULES 15-19

404422-065



TRAM 800A/SL MODULE: Assembly Revisions PN 411024

PN 411024-001D

This revision was a documentation change that does not affect this manual.
Refer to pn 411024-001C for changes to the parts list.

PN 411024-001E

Item Reference Description Revision’s Baseline gty
Designation Part Number | Part Number

5 A9 DAS 800SL Module, 10-Lead 411025-001 417123-001 1

12 Module Processor PCB 800210-002 800210-005 1

53 A6 NBP Valve Assembly 413021-001 416153-001 1

54 A8 NEP PCB 800316-001 800316-002 1

76 Spring, Chassis Ground, Small Not Used 414610-001 AR

77 Adhesive, Mylar Not Used 415316-001 1

78 Label, CE Mark Not Used 408230-008 1

79 PC Post, 2 x 7 Not Used 412062-004 1

80 PC Post, 2x 11 Not Used 412062-005 1

PN 411024-001F

This revision was a documentation change that does not affect this manual.

Refer to pn 411024-001E for changes to the parts list.

PN 411024-001G

Item Referenf:e Description Revision’s Baseline oty
Designation Part Number | Part Number

5 A9 DAS 800SL Module, 10-Lead 411025-001 417123-001 1

53 A6 NBP Valve Assembly 413021-001 416153-001 1

54 A8 NBP PCB 800316-001 800316-002 1

PN 411024-001H

Item Referenf:e Description Revision’s Baseline oty
Designation Part Number | Part Number

5 A9 DAS 800SL Module, 10-Lead 411025-001 417123-001 1

54 A8 NBP PCB 800316-001 800316-002 1

15-20 TRAM 100-850 A & SL MODULES Page Rev E

404422-065




